‘ e, m Tubos de Acero de México, S.A.
mq = Km 433.7 Carr. México-Veracruz
: m mq_m Via Xalapa

(91697) Veracruz, Ver. México

{52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntimero Page / Pagina:

(52) 229 989 1120 fax
. 06010095 1/4
Date/Dia:  22/04/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Custormer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
087738/01
§Manutacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acer. Ends / Extrerncs. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 109 Pcs/p= Nominal Weight / Peso Nominal
88.90 X 5.50 MM 12.00 / 12.50 MTS 11.31 KG/M
3 1/2 X 0.216 INCH 39.40 / 41.00 FT 7.58 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION - . |
Specimen condition Specimen dimensions Test Y. S, uTs. Y8
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elengation
Heatt® § SampleN“{ Ls Type Size Temp. (KG/MM2 KG/Mmm2 uTs Alargamienta
Colada N° § Muestra N* Tipo Ori Tamaric de
mm ensayo Required/Requerido Required / Requerido Required §3 in 2 inches
Thin: TMin: Min % =
Thax: Thiam:
Liin: LMin: Max Obt.
“c LMax: LMax: Yo
42838 }522408|Cc/B Rec | L | 18.89 x 5.53 TA 35.80 51.67 0.69 32.40
Ls: 1 ion of the ple / Localizacién de la C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Qri: Orientation / Orientacién L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido Y.S.:: Yield strength / Fluencia LMin: Logi Mini / Minimo Longitudinal LMax: Longitudinal Maximum / Méximao Longitudinal
TMin: Ti se Minimum / Mii T sal TMax: Transverse Maximum / Maximo Transversal _Min: Mini I Minimo
This is to cerify that the inseribed hers in were samplad, lested, andior inspected in . with the spacilication releranced and meets the requitements in all respects. This certificate is issusd by a compulerized system and it is valid with slectroric signature. On the criginal cerilicate the trade-mark graen colared
Tenaris' is stamped. - In case the owner of the original cartifi would reloase a copy of I, he must attest its conformity o the eriginal ene, taking upon himself the respensibifity for anmy unlawful or not aliowed use, Any alleration andfor fatsdication will be subjected 1o fhe law.
This cartificate is nol a declaration of origin nor may it be used as a dectaralion of arigin.
Es=la documento cerdifica gue'los p descritos agul fueran manul, , probados o i ionados de acuerdo con la especificacion de referencia y salistace los pondi imi Esle s emile mediante un sistema i y-8s valido con firma electrénica.  En el cedificado original el logotipo
Tenaris (verde] esté impress enla hoja. En caso de gue el poseader del serliticado enlregue una fotocopia del mismo, deberd garantizar la sonformidad con el eriginal, y se hace responsable por cualquier use Hegal o indebida. Cualquier alteracitn yio falsificacisn serd sujeta a la ley
Esta cerlificado no e, ni pusde ser usado, como uns deslaracidn de origen.
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4 —-—m -\-m Km 433.7 Carr. México-Veracruz
' m Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero

Page / Pagina: (52) 229 989 1120 fax

06010095 2/4
Date/Dia:  22/04/2006

Customer’s Order / Cliente Orden - ftern N° Custormer's Reference / Referencia del cliente

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Manufacturer’s Works Order N°® / Confirmacion de Venta

087738/01
IManuiacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ) VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 109 Pcs/p=z Nominal Weight / Peso Nominal
88.90 X 5.50 MM 12.00 /7 12.50 wMmTS 11.31 RG/M
3 1/2 X 0.216 INCH 39.40 / 41.00 FT 7.58 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
Externalf Externa
Heat N* Sample Unit Unidad: BHN
Colada N° | Muestra N* Ls §Req. Min: Req. Max:
Result /Resultado
42838 [522408 [c/B fi3g
Ls: Location of the ple /L lizacién de la C/B: Body / O:mia. . R/U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Mdximo
_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N? Sample N Flattening Test
Colada N° | Muestra N° Ensayo de Aplastamiento
42838 [522408 {GOOD/BUENO

This is 1o cerily that the products describad here in ware if; sampled, lested, and/or insp in with the

d and meats the requirements in all respests. This cerlilicate is issuad by a computerized system and it Is valid with electronic signatura. On the ariginal cedificate the trade-mark green colored
Tenaris' is stamped, “In case the awner of the anginal certificate would release a copy of i, he must attest its canlormily to the original one, taking upon himsell the rasponsibillty lor any unlay

wiul o not aliowed use, Any ion andfor falsification will be subj 1o the law.
This ceriticals iz not a declaration of origin ner may it ba used as & declaration of origin

Este decumenio cerilica que los produclas deseritos aqui fusron bados yo i s de acuerdo con la especificaciin de ia y satisface los cormespondientas i Este H =8 emite i un sistemna comp izade y es vélido con firma electrénica.  En el cerificada original el logetipo
Tenarls {varde) estd impreso on la hoja. En case de qua &l poseedor dal certilicado entregue una foteeopla del misme, deberd garantizarla conformidad con el original, y so hace responsable par cualquier uso flegal o indebide. Cualquier alieracidn ywe lalsilicacicn serd sujeta a la lay.
Este cerilicado no es, ni pusde ser usado, come una declaracién da arigan. B _ CHEA 777 04 0
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Date/Dia:  22/04/2006

Customer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N® Customer’s Reference / Referencia del cliente Manutacturer's Works Order N° / Confirmacion de Venta
087738/01
Manufacture Process / Proceso de fabricacian. Product Type / Tipo de producto, Surtace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad, 109 Pcs/pz Mominal Weight / Peso Nominal
88.90 X 5.50 MM 12.00 / 12.50 uTS 11.31 KG/M
3 1/2 X 0.216 INCH 39.40 / 41.00 FT 7.58 LB/FT
CHEMICAL OOK@OmHHHomu / OOKﬁOmHOHOZ QUIMICA.
Composition, % / Composicion %
c Mn Si Cr Mo 5 P Ni V' Cu Al Sn As Nb Ti Ca B N
X100 X 1000 % 10000 -
Heat H Max
Colada Ming
Sample N° [P Max]
Muestra N° Min{
42838 H 17 106 24 3 2 1 11 23 1 57 30 4 3 1 3 10 1 35
> 522408 P 18 105 24 3 3 1 iz 21 1 52 28 4 2 1 4 10 1 37
522408 P 13 105 25 3 3 1 11 21 1 53 30 4 2 1 4 9 1 40
H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

This iz to cedify that the products d d hera in wera it . sampled, tested, andiar is

in ol with the ificati | and meels the requi % in alf respects, This i iz issued by a
Tenaris' is stamped. |n case the owner of the original cerificatle wauld release a copy of #f, he must altest its condormity to the original one, taking upan Rimsall the respansibitity for any unlawiul or ne!l allowed use. Any aliers!
This cerdilicale is not 8 declaration of crigin noe may i be used as a deslaralion of origin,

pulerized system and il iz valid with electronic signatura. On the o:Q:a_ certilicate tha trade-mark green colored
lan andior falsification will be subjected to the faw.

Esla documento cerdifica qua Jos producios itos aqui fueron b el wnades de acuerde con la especilicacidn de ref  salisd oz i i . Este i s¢ emile medi un sistema izado y es vilido con firma electrénica.  En e cerificads erigiral sl logelipe
Tenaris {verda) esté imprezo en [a hoja. En case de que el p dor del gue Una ia del mismo, deberd garantizar la conformidad con el original, y se hace respensabla por cualquier usa ilegal o indebido, Cuakuier alleracion ye lalsiflcasicn serd sujeta a la ley
Este carliticada no es, ni puede sor usado, como una declaracion de origen _ DICA TFT 04 0|
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CERTIFICADO DE PRUEBAS EN FABRICA
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06010095

Page /
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(52) 229 989 1100 tel

Pagina: (52) 229 989 1120 fax

Date/Dia:  22/04/2006

Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer's Order / Clignte Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

087738/01
Manufacture Process / Proceso de fabricacidn. Product Type / Tipo de producto. Surtace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / MNormas o especificaciones.
API 5L/ASTM Al106/ASME SA106/ASTM A53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
12.00 / 12.50 MTS
39.40 / 41.00 FT

Quantity / Cantidad.

109 Pcs/pz

Nominal Weight / Peso Nominal
11.31 KG/M
7.58 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION mdwﬁMEmZHWﬁHw

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM AS3/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO (C.N.D.)
METODO DE INSPECCION: E.M.I.

PRESION DE PRUEBA HIDRAULICA:
TAMSA REF: 607548

¢ SATISFACTORIO.
"FULL LENGTH"
3000 PSI, 5 SEG.

LONG. (EXT.) NOTCH 5%.

TAMSA QUALITY DEPARTMENT SIGNATURE

\\x@@“ﬁﬁf CERTIFICATICN DEBT
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Tenaris (verde} esté impreso en la hoja. En casc de qua ef possedar del carificado entregue una fotecapla def mismo, debard garantizar la confermidad con o original, y se hace rasponsabla por cualquier uso fegal o indebido. Cualquier alleracion yo falsificacién serd sujota a ia lay.

Este cenificade no es, ni puede ser usada, como una declaracién de origen.

pEm——
N® 110850

This ks to cerdify 1hat the proaduct: hare in ware marul , sampled, tested, and/or inspected in accondance with the specitication referenced and meets the requirements in all respects, This isissusd by a pulerized system and it is valid with slectronic signature. On the eriginal certilicate the Irade-mark green colored

Tenarls' is stamped. In case the ownor of the original cettificate would release a copy of it, he must atlest its conformity to {he original one, laking upon himeeH the responsibifity for any uniawiul or nol allowed use. Any arvifor will be o the law.

This cerilicale is nol a declaration af crigin nor may it be used as a declaration of origin.

Este documento certilica que los | aqui fueran mar 18, P o i de acuerdo con la especilicacion de relerencia y satisface los correspondientes Es=tle le se emite un sistema irado y 85 valide con litma elecirnica.  En el cerlificade original el logotipo

m DICA 777 04.0)
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